



PSB Singapore

# CERTIFICATE OF PACKAGING PERFORMANCE

## UN Marking Certification Scheme

Certification Serial No : UN18-2266

Test Report Ref : 7191196954-EEC18-NKH

Issue To : Dana Steel Processing Industry LLC  
Plot No. 282/286 Al Jurf Industrial Area  
Ajman 40743

UN Packing Type Code : 1A1 Packing Group I (X)

Description of Packaging : 210 litres Closed head steel drum (0.9/0.9/0.9) with  
corrugation consist of 2" and 3/4" flanges and bungs  
Material: Cold rolled steel sheet  
Nominal capacity: 210 litres  
Weight of drum: 16.4kg  
Measured thickness: Top:0.9mm, Body:0.9mm,  
Bottom:0.9mm

It is certified that samples of the design type described above have been tested in accordance with the provisions of the United Nations Recommendations on the Transport of Dangerous Goods (19<sup>th</sup> Revised Edition: 2015), Chapter 6 and successfully meet the criteria described in paragraphs 6.1.5.3 to 6.1.5.6 at the following test levels which has complied with the requirements of the scheme:

Test	Intensity
Drop Test to Clause 6.1.5.3	1.8m
Leakproofness Test to Clause 6.1.5.4	30kPa for 5 minutes
Internal Pressure (Hydraulic) Test to Clause 6.1.5.5	250kPa for 5 minutes
Stacking Test to Clause 6.1.5.6	24 hours at 645kg

THE TEST REPORT (Ref: 7191196954-EEC18-NKH) IS AN INTEGRAL PART OF THIS CERTIFICATE

Packagings of the sample specifications may bear the marking:



\*\* To be replaced by the last two digits of the year of manufacture

Vice President (Certification)  
TUV SUD PSB Pte Ltd

Date of Original Issue:  
21/11/2018

Date of Last Revision:  
-

Date of Expiry:  
20/11/2021

This Certificate remains the property of TÜV SÜD PSB Pte Ltd and shall be returned upon request. The use of this Certificate is subjected to the terms and conditions of the UN Mark Certification Scheme. The manufacturer is solely responsible for compliance of any product that has the same designation as the product type-tested.